PORTER+(ABLE

Single-Stage Oilfree
Compressor

WARNING: Electrical repairs
should only be attempted by
trained repairmen. Contact the
nearest Porter-Cable Service
Center or other competent
repair center. * IMPORTANT: Some models
m were built with a check valve and
—~ | bushing reducer. If check valve
e needs to be replaced, remove
the old check valve and
reducer bushing before
replacing with the preferred
one piece check valve (Key 25).
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Part Number

CAC-1080
D20151
CAC-1121
SS-655-ZN
SSG-3105
SSP-7821-1
AC-0125
D20152
Z-D23004
SSP-6021
Z-D26611
D26615
LA-2876
N055549
Z-D27212
N008792
D27254
A19513
SSP-480
TIA-4150
D21429
A19717
AC-0047
D27618
SSP-7811
SSP-7813

SSF-953-ZN

PartsList for CPF4515 Type 1

Description

TRAY TOOL

SHROUD REAR NS PC TO
BRACKET SHROUD

NUT .250-20 UNC HEX
ORING 306/2961D 073/
NUT .563-18 UNF HEX
TUBE OUTLET .3750D A

SHROUD FRONT NON-SEA

GAUGE 1.50D 200PSI .
BUSHING REDUCER 1/8-
SWITCH PRES 4PORT 11
CORD POWER ST 14GA 1
LABEL POWER CORD TRI
NIPPLE

GAUGE 200PSI .125NPT
REGULATOR RPR KIT
REGULATOR 4PORT P2 L
BODY QC .250 IND .25
NIPPLE 1/4-18 NPT X
VALVE SAFETY 150 .25
BUSHING REDUCER .375
VALVE CHECK 3/4NPT X
GUARD FAN

TUBE

ASSY NUT SLEEVE 1/4
ASSY NUT SLEEVE 3/8
SCREW #10X.625 HHW S
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Item Number

32
33
34
35
37
38
39
40
41
42
43
60
60
60
60
61
101
102
103
104
105
106
108
109
110
111
112

Part Number

ACG-19
SSF-3156
91895680
ACG-18
D23138
CAC-60

SSF-8080-ZN

SUDL-6-1
AC-0563
AC-0558
SSF-981
LA-3108
NO008805
LA-3164
LA-3027
A17038
000000-00
Z-AC-0140
SSF-615
AC-0108
SSF-586
KK-4835
SSG-8156
Z-AC-0032
ACG-45
AC-0037
SSF-589

PartsList for CPF4515 Type 1

Description

ISOLATOR 3 POINT MOU
SCREW #10-9X.500 THD
SCREW .250-20X.750 H
CUP SADDLE MOUNT
WHEEL 9 BLACK SEMI-P
BOLT .375-16X2.25 UN
NUT .375-16 UNC-2B H
STRIP RUBBER FOOT
HANDLE 15/20G

GRIP .875 DIA

SCREW .250-14X.500 H
LABEL HOT SURFACE EN
LABEL WARNING PORT E
LABEL

LABEL DRAIN TANK ENG
DRAIN VALVE

No Longer Available

ASSY ECCENTRIC BEARI
SCREW .250-20X1.25 U
FAN 5.75 DIA

SCREW .250-20X.750 U
KIT CONNECTING ROD L
ORING 2.759/2.7191D
ASSY VALVE PLATE
ORING P/L HEAD

HEAD 3/8 OUTLET FRON
STUD 1/4-20X1.12
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Item Number

113
114
116
119
846
846

Part Number

SSF-927
KK-4981
DAC-143
SSF-3158-1
K-0650
D21216

PartsList for CPF4515 Type 1

Description

SCREW .250-20X1.125
KIT MUFFLER FILTER
FILTER INTAKE

SCREW #10-24X.750 TH
KIT COMP RING REPLAC
KIT START CAPACITOR
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